
(JAN 2023 – JUN 2023) 

 Of 
Address- S. No. Sr. No 76 (P), 77 (P), 77/2, 80, 81 (P), 82, 83 (P), 84 (P), 85/2, 86 (P), 87 (P), 88 at Bavdhan (Bk.), Pune. Maharashtra.  

 

 Submitted to Maharashtra Pollution Control Board (Mumbai), Environment Department, Mantralaya and Ministry of Environment and Forests and Climate Change (Regional Office) 
Submitted by 

City Bay, 7th Floor, Dhole Patil Road, Pune 411001, Maharashtra, INDIA.  



 

Table of content 

 
 

PART A – DATA SHEET 

PART B – COMPLIANCE CONDITIONS AS PER ENVIRONMENTAL CLEARANCE 

PART D – ANNEXURES 

Annexure 01 – Copy of Environment clearance letter 

Annexure 02 – Copy of Consent to Establish letter  

Annexure 03 – Copy of Consent to Operate letter 
[...]
1. What are the different capacities of the Composter? 

At present, ECEPL offers Composters ranging from 50 kg/day to 3000 kg/day. 

2. What are the consumables required to convert organic waste into manure? 

Sawdust and culture are required for the conversion. 

3. Is there any alternative for sawdust? 

Dry garden waste can also be used as an alternative to sawdust. 

4. What happens if there is no power? 

The composting culture inside the Composter can sustain around three to four 

days even without power. 

5. What are the major maintenance tasks? 

A detailed preventive maintenance guide is provided with the Composter. 

Negligible maintenance is required. Refer section 9 more details.  

6. Can the output of the Composter be directly used for plants? 

No. The output of the Composter cannot be used directly. The output needs to 

be kept for maturation, for about 30 to 40 days. Then only after lab testing it can 

be used.  

7. Which grease grade is used in Gear Box? 

Grease grade 320 is used in Gear Box.  

  



 

KWIK Composter User Guide                                                                                                     30 

16 Glossary 

Compost Culture 

Compost Culture consists of bacterias (Thermophilic and Mesophilic) which help 

in the composting process. It is used to stimulate the composting process.  

 

Data Logging  

Data logging is a collection of data from HMI/Control Panel/PLC over a period. 

 

Exothermic Process 

Exothermic Process describes a process or reaction that releases energy from 

the system to its surroundings, usually in the form of heat.  

 

Sawdust 

Sawdust is a waste of woodworking operations such as sawing, milling, 

planning, routing, drilling, and sanding. It is composed of fine particles of wood. It 

is a consumable powder used to make the organic waste moist with proper 

content. 

 

Static IP 

A static Internet Protocol (IP) address (static IP address) is a permanent number 

assigned to a computer by an Internet service provider (ISP). 

 

Tremix Flooring  

Tremix flooring is a special type of flooring used in the industrial sector for rigid 

machine foundation. It provides better wearing and tearing properties.  

 

  



 

KWIK Composter User Guide                                                                                                     31 

17 Appendices  

Appendix A: Packing List 

Table 15 provides the packing list. 

Table 15: Packing List 

Sr. No. Description Quantity 

1 Name of product as per Purchase Order 1 

2 Excise Invoice 2 

3 Delivery Challan 2 

4 Warranty Certificate 1 

5 User Manual 1 

6 Activated Carbon Filter (25 kg) 1 bag 

7 Carbon tank (FRP/ SS) with blower/ 

capacitor 

1 

8 SS/PVC pipe 90 mm cut as per size 1 

9 SS/PVC elbow 90 mm  2 

10 Panel key 1 

11 CI with split pin for selected models only 4 

12 Carbon tank stand 1 

13 Culture 5 kg 

14 Sawdust for initial operations only 20 kg 

 

  



 

KWIK Composter User Guide                                                                                                     32 

Appendix B: Spare Parts List & Consumables List 

The recommended list of spare parts is as below. 

1. Blower 

2. Pinion 

3. Rollers 

4. Bearing 

5. Rubber bidding 

The list of Consumables is as below.  

1. Sawdust 

2. Compost Culture 

Spare Parts/Consumables Ordering Procedure 

Procedure to order Spare Parts/Consumables is as follows. 

1. Go to the website http://www.ecepl.com 

2. On Homepage, Click SERVICES, and then click SPARE PART ORDER 

FORM/CULTURE ORDER FORM from drop-down list. 

3. SPARE PART ORDER FORM/CLUTURE ORDER FORM appers.  

4. Fill the required information and click SEND. 

5. Payment should be by NEFT. 

 Refer http://www.ecepl.com/services/culture_order_form for NEFT details. 

6. Once ECEPL gets this form, the service team will approach you.  

7. Spare Parts/Consumables will be delivered to the delivery address. 

For more information, please contact info@ecepl.com or call 

+917755912527. 

 

  

http://www.ecepl.com/
http://www.ecepl.com/services/culture_order_form
mailto:info@ecepl.com


 

KWIK Composter User Guide                                                                                                     33 

Appendix C: Quality Certifications 

Quality Certificates will be issued along with the Composter.  

  



 

KWIK Composter User Guide                                                                                                     34 

Appendix D: Warranty Certificate 

Warranty Certificate will be issued along with the Composter.  

 

 

  



 

KWIK Composter User Guide                                                                                                     35 

Appendix E: Daily Recording of Operations  

Following is the Daily Recording of Operations form. It is recommended to fill it daily.  

 

Company Identification No: U29299PN2010PTC136093 

Registered Office: 109, Soham, Udyamnagar, Pimpri, Pune 411018 (India)  

Telephone: +91-020-27430283 Cell: 099701 75716 

 Email: earthcareequipments@gmail.com; mrunalp@ecepl.com  

 Web:  www.earthcareequipments.com; www.indiamart.com/earth-care/   

Customer Name: 

Site Address: 

Model: Delivery Date: 

Date of Commissioning: 

Daily Recording of Operations 

Date Sawdust 

(kg) 

Culture 

(kg) 

Customer 

sign 

ECEPL 

sign 

Remark 

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

 

mailto:earthcareequipments@gmail.com
mailto:mrunalp@ecepl.com
http://www.earthcareequipments.com/
http://www.indiamart.com/earth-care/


li

II

ano
aia

>{
o
z,

.io

a,

inm

q?
>.i>
t"!c

trin

Xo
t\)

o

o
'z

c)

1.

I
I

I
I

,l

I

:

o'
o
-

aorJ-

:a
47,
*.-1

*l
-irl

o
-
nl



Process of Waste conversion

((it
orgd c w.3te

h6n and Gard€n wa6te)

SeSregi tion and shreddina

( composter (OWC)

C(

I{omog
xpost (in l8 days)
-'nized. odorless output

(Used in
Compost

lwn Garden as nranure)

n

-{ 
u1! lln lF\

coMPOSTER(OWC) u
L_1!11!9-YI

ffiq\

ffi/



n*o,i.Gloe.sotErluu!.mu,phprrAn-nnor*.r.,*- 0 g*n:l*9*[t
rt -agor8. hOrI ptct t{o l{n/t,,&.. M*

rq, qaqhm Br. r4t ./rr',,ar.( - ^.-. 
indrt lthodaF. Etbta,i MlDc, h,c 4llo2r

Commissioning
DATI]: FERRUARY 26. 201 8

To
N,/li Kotte patil De$elq)ets ljmiEd
5 TARGAZTi_Cooma'I 

Io fra pII,t
5, No: 76l77(Pd), 78 To 8s,9t.
vuage: ttawdhzn BudErk-
Tal Mulsh! Ame{t I 0:i
Proict Nrma M,zs Kohe peol Developers Lmited S.TARGAZ!).

Subi..cc CorDmissioqing Ceni6c2te of Kwik Lonposrer KC-2S0

Ref: You re po. No.:_ 4500024329
(fur lnvoic No,:- ECEpL/ll-lg/2As Date- 1 7,01 .201 8

Darer 3t .Ol .201 8

Certificate

DA:^T.o2iw/2A15

Dear Sir,/Madarn,

We are pleased to infonu you that we har.e sr.m"6 Jt- -^^ -, .,co"'p:,trrr lic-L<o ar y",jt J,Iiv. ,*"t-"^ii*sfulll 
completed coooissitmiag of y'ur machine Kwil

ror operanng tte ruachio". tt* that ve hart Siren accs::*o *{ ," , ^;;' 
*;

t rammg of rhe Equired personnel meoti
aad troubl'shq)tiog as --o"r* t ,""ltfl,fr1lsr 

has been toined oa the Staodatd operxioa proce4ue

Narre of the oprerator ttaioeJ: -
Ynu ste dow rtluerEd rr, ,,i1pt & c.n,|0r. &e rbo"" 

S*"' - Date: -

V'irh Bc.t Reg.tdr,

Far E!.th C{rE

n2
A urbofzed'signak)ry:

FORMAI N0: eF/

g lb taqrl- a..Laa-r--,

CdrD..nLdO..d.., r..ullttrrar4,lttillc!

Theol-vou Sor rour busircss!

g



Jl1iri;ff f"',?ti?,ll':-l:'::Limited, 
('ECEpL'X::::,

poor workrnanshio or**'rt.ttlilefects 
resulung from 

th; use of faulty pans or
ot purchase of owC- - Its manufacrure for a period of I years a"- ir,i a"L"'

^ 

The Warrantl is not applicable to Electrical/Elecronic parts.

-V/s. Kolte padl Developers l,rmited
Kw& Composrer FiC_250
ECEPL/17_18/28.5

31.01.2018

Company Narne
N{odel

Invoice No
Date

Thanks!

For Earth Care Equipments pvt. Ltd.

(,

Authorized Signatory

Th.lrt you 6, vou? bu.itcss!

'.t17-i .,J- c..'.o-v..-tl6..t",, r-,

r9osr.rsr (-iat d.F!.iry



O r"t*:*"9#T,l
i.rt O,G lOO, SotEm, Udyrvri.". r, php.,, A,E -arror8. Ecq * *., O*, 

^.rTn* Hrrdry, $or..i. MOq Ane .tr.
+91qII6O392 . €17709261615 . ea.s,ca'crqr{rlE !€q$nd.(orn. ir&)o'eccd.c€

Ref: You'rc Po. No.: 4500024503

Our lnloicc No.:- ECEPL/17-18/324

c*.iify\ii

',:---ffi

t

Commissioning Certifi cate
DA'IE: IIEBRUARy 26, &l 8

'ro

M/S. Kolre p.til Dev€.lop€rs Litrtt€d
STARC AZE-Commar Iofra pH_1

S. No: 76,/77(p.rt), 78 To 8S,91.
Vr.[rge: Ba*d]nn &rdtulq
'fd- Mukhi Arrre-{r1021

Proi.rct N.nc; M/s Kohe petil Der.elopers Lmited - STARGAZE.

Subi.cc C.rrm;ssimntg Ceitificarc of Kut ti.,r{x)srer KC_2-ro

Datc 01 .02.201 8

D^te:- ?2.022018

Dear Srr,/ltladam,

!e are pleald-t9 infotrn you that we harc succes.sfrrlly complered commrssioniag of your machine Kwik
CompostEr KC-25o lour sitr. wc also onnm tlat u. taiegr..eo oaa.rrrq}Ining n, ,.our pcrsrlrmel
for operating rhe machioe.
'I raioiag.of the required penoanel mentioaed,below has bcen trained on the s.odard operition procedue
and troubleshooting as rneoti<med io User Marual.

NaitE oft[c op€rato( traioed: - S&p: _ l)ate: -
You are oow rcquestcd to sign & cooErru *rc abovc

With Bcst Rcgards,

For Earth Carc Equip,meots

62
Arrhfea Sfgo"rory,

tsORi\tAT N0: QF/AS/

loln .*cqtt aa.--.r,

c-t rrldllr.brar

Thent you for your busioe*r!

g



Warranty

#*$iffi:#;.#ir#a}fi#*tq.ffimiiu#
The Waoanty is not applicable to Electrical/Elecaonic paru.

j$,:*r#fii,its*"-'*

Compaoy Neme
Model

Inreiec No
Dae

Thanks!

, For Earth Care Equipments Rt. Ltd.

Autf,orized r*"f,
\

{e;-osa!

?henkyou fot yout burincrrt

r'.diiJ 
-*c.'*"--'"

l:'ii.let==.-

1



Annexure V 

STP Details 
 

Sewage treatment Plant 

STP Capacity:  

STP I: 465 Cum for Residential Buildings 

STP II: 35 Cum for School 

 

Sewage treatment plants are planned in below the ground depending on possibility of 

excavation. We propose the extended aeration technology to treat the domestic sewage. The 

details of system to be used shall are briefly mentioned below. The quantity of wastewater 

estimated to be generated from the proposed residential towers & amenity bldg estimated to be 

486 m3/day. The wastewater is expected to have the following characteristics: 

BOD : 300-350 mg/l 

COD : 600-800 mg/l 

SS : 250-350 mg/l 

 

The wastewater is to be treated to such levels so as to make it fit for use for gardening and for 

flushing toilets. It should be brought to a COD of 30 mg/l or lesser and BOD of 10 mg/l or 

lesser. The treatment plant should accordingly consist of the following steps.  

 

Screen 

The screens should be capable of removing floating debris and other coarse material typically 

found in sewage. This would prevent clogging of pipes and damage to downstream equipment 

such as pumps. 

 

Equalization tank 

An equalization tank should be provided to ensure near-constant flow-rate in order to overcome 

the operational problems that are caused by flow-rate variations. 

 

Primary sedimentation unit 

A typical circular primary sedimentation tank may be employed for the removal of the readily 

settable solids from the sewage. 

 

Biological treatment unit 

The biodegradation of the organic matter content may be carried out by using either the 

activated sludge process or extended aeration process, depending on the space and power 

considerations. Primary sedimentation and biological treatment unit could be a combined unit 

also if desired if space is a constraint. 

 



Secondary clarifier 

A clarifier may be used to settle the biomass contained in the effluent from the biological 

treatment unit. The sludge from this unit should be sent to the sludge drying beds. The dried 

sludge may be composted and used as manure in the gardens. 

 

Rapid sand filter 

The remaining suspended solids in the wastewater have to be removed by passing the 

wastewater through the rapid sand filter. 

 

Activated carbon filter 

This unit is essential for removing the colour and odour from the wastewater, along with 

removal of the remaining biodegradable and non-biodegradable organics and heavy metals that 

may be present. 

 

Ultraviolet The treated wastewater should be disinfected by ultraviolet. 

 

Characteristics of sewage before and after treatment 

 
Parameter  

Value (mg/L)  

Before  After  

1  pH  7 - 7.5  6.5 - 7.5  

2  Total Suspended Solids  200 - 300  < 10  

3  Total Oil & Grease  10  < 5 

4  BOD @ 3 days 27
o

C  200  -300  < 10  

5  COD  350 - 400  < 50  

6  TDS  --  <1000  

7  Total Nitrogen  40 - 50  ≤ 10  

8  Ammonical Nitrogen as Nitrogen  --  ≤ 1 

9  Phosphates  5 - 7  ≤ 2  

10  Faecal Coliforms  Nil  ND  

 









FORM V
(See Rule 14)
Environmental Audit Report for the financial Year ending the 31st March 2023

Unique Application Number Submitted Date
MPCB-ENVIRONMENT_STATEMENT-0000053303 22-05-2023

PART A

Company Information

Company Name Application UAN number
M/s. Kolte Patil Developers Pvt. ltd. “Stargaze” UAN No.0000117161

Address
S. No. 76/1, 77/1+2(p), 78/1(p)+ 2+3(p)
+5(p)+79/1(p) +2+3(p)
+4+5(p)+81/1(p)+2+3+4(p)+ 82/1(p)+2+ 83/1+2
+3(p) +4+5(p) +6(p) +84/1+2(p)+3(p)+85/2
+86/1+3+4+5(p) +6+7(p) +8(p)
+87/1+2(p)+3+88/1 to 5+9

Plot no Taluka Village
S. No. 76/1, 77/1+2(p), 78/1(p)+ 2+3(p)
+5(p)+79/1(p) +2+3(p)
+4+5(p)+81/1(p)+2+3+4(p)+ 82/1(p)+2+ 83/1+2
+3(p) +4+5(p) +6(p) +84/1+2(p)+3(p)+85/2
+86/1+3+4+5(p) +6+7(p) +8(p)
+87/1+2(p)+3+88/1 to 5+9

-- Bavdhan

Capital Investment (In lakhs) Scale City
10611 LSI Pune

Pincode Person Name Designation
412021 Mr. Vinayak Jogdeo Vice President

Telephone Number Fax Number Email
9765551033 Koltepatildeveloper91@gmail.com

Region Industry Category Industry Type
SRO-Pune II Orange O21 Building and construction project

more than 20,000 sq. m built up area

Last Environmental statement submitted
online

Consent Number Consent Issue Date

yes Format1.0/CC/UAN
No.0000117161/CR/2205000749

2022-05-12

Consent Valid Upto Establishment Year Date of last environment statement
submitted

2024-02-28 2007 Sep 22 2022 12:00:00:000AM

Industry Category Primary (STC Code) &
Secondary (STC Code)

Product Information
Product Name Consent Quantity Actual Quantity UOM
This is a construction of Residential project. 0 0 CMD



By-product Information
By Product Name Consent Quantity Actual Quantity UOM
NA 0 0 CMD

Part-B (Water & Raw Material Consumption)

1) Water Consumption in m3/day
Water Consumption for Consent Quantity in m3/day Actual Quantity in m3/day
Process 0.00 0.00

Cooling 0.00 0.00

Domestic 376.00 376.00

All others 0.00 0.00

Total 376.00 376.00

2) Effluent Generation in CMD / MLD
Particulars Consent Quantity Actual Quantity UOM
Sewage Generation 299 299 CMD

2) Product Wise Process Water Consumption (cubic meter of
process water per unit of product)
Name of Products (Production) During the Previous

financial Year
During the current
Financial year

UOM

NA 0 0 CMD

3) Raw Material Consumption (Consumption of raw material
per unit of product)
Name of Raw Materials During the Previous

financial Year
During the current
Financial year

UOM

NA 0 0 CMD

4) Fuel Consumption
Fuel Name Consent quantity Actual Quantity UOM
HSD 35 35 Ltr/Hr

Part-C

Pollution discharged to environment/unit of output (Parameter as specified in the consent issued)
[A] Water
Pollutants Detail Quantity of

Pollutants
discharged
(kL/day)

Concentration of Pollutants
discharged(Mg/Lit) Except
PH,Temp,Colour

Percentage of
variation from
prescribed standards
with reasons

Quantity Concentration %variation Standard Reason
As per Analysis
Reports (Copy
enclosed).

0 0 As per Analysis Reports
(Copy enclosed).

As per Analysis
Reports (Copy
enclosed).

As per Analysis
Reports (Copy
enclosed).

[B] Air (Stack)
Pollutants Detail Quantity of

Pollutants
discharged
(kL/day)

Concentration of Pollutants
discharged(Mg/NM3)

Percentage of
variation from
prescribed standards
with reasons

Quantity Concentration %variation Standard Reason



As per Analysis
Reports (Copy
enclosed).

0 0 As per Analysis Reports